Package leaflet: information for the user

atenolol cinfa 50 mg tablets

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of iliness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet

1. What atenolol cinfa is and what it is used for

2. What you need to know before you take atenolol cinfa
3. How to take atenolol cinfa

4., Possible side effects

5. How to store atenolol cinfa

6. Contents of the pack and other information

1. What atenolol cinfa is and what it is used for

atenolol cinfa belongs to a group of medicines called beta-blockers,
which means that it acts on your heart and circulatory system.

atenolol cinfa is indicated in the treatment of high blood pressure
(hypertension), to help prevent chest pain (angina), to ensure a regular
heartbeat and also to protect the heart during and after a heart attack.

2. What you need to know before you take atenolol cinfa

Do not take atenolol cinfa

If you are allergic to atenolol or to any of the other ingredients of this

medicine (listed in section 6).

If you have had or are suffering from heart conditions such as

uncontrolled heart failure.

If you have other heart conditions:

- second- or third-degree heart block (a condition that can be
treated with a pacemaker)

- bradycardia (very slow or very irregular heartbeat)

- very low blood pressure (hypotension)

- due to circulation (peripheral arterial disease)

- or circulatory failure.

- If you have a tumour called pheochromocytoma (a tumour in the
adrenal glands).

- If you have been fasting.

- If you have been told that you have metabolic acidosis (a metabolic

disorder that causes excessive acidity of the blood) that is not being

treated. It is usually near the kidney and can cause high blood

pressure.

If you have been fasting.

If you have been told that you have higher than normal levels of acid

in your blood (metabolic acidosis).

- Atenolol must not be administered to children.

This medicine has been specifically prescribed for you by your doctor.

Therefore, you should not give it to anyone else.

Warnings and precautions

Talk to your doctor or pharmacist before taking atenolol cinfa.

- If you have health problems such as asthma or breathing problems,
diabetes, circulatory disorders, heart, kidney or thyroid problems.

- If you have ever been told that you suffer from a special type of
chest pain (angina), called Prinzmetal's angina.

- If you are pregnant, if you are planning to have a baby or are breast-
feeding. See “Pregnancy and breast-feeding” section.

- Ifyou have ever had an allergic reaction to something, e.g. an insect
bite.

- You may notice that your pulse slows down while taking these
tablets. This is normal, but if it concerns you, tell your doctor.

- If you are diabetic, atenolol may change your normal response to
low blood glucose, which usually means an increase in heart rate.

- If you are admitted to hospital, tell the healthcare staff, especially
the anaesthetist, that you are being treated with atenolol.

- Only stop taking your tablets if your doctor tells you to do so, and
then only gradually.

Children
The safety of atenolol in children has not been established, and
therefore it should not be used in children.

Other medicines and atenolol cinfa
Tell your doctor or pharmacist if you are taking, have recently taken
or might take any other medicines. This includes non-prescription
medicines, homeopathic medicines, herbal medicines and other health-
related products, as it may be necessary to interrupt the treatment or
adjust the dose of some of them. Some medicines may affect the action
of others, in particular, tell your doctor if you are using:

- Disopyramide or amiodarone (for irregular heartbeat).

- Other treatments for hypertension or angina (in particular verapamil,
diltiazem, nifedipine, clonidine). If you are using clonidine for high
blood pressure or to prevent migraine, do not stop taking it or
atenolol without first consulting your doctor.

- Treatment for heart failure (digoxin).

- Anti-inflammatory medicines for treatment of pain (such as
indomethacin or ibuprofen).

- Nasal decongestants or other cold products that you may have
bought yourself in a pharmacy.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or
are planning to have a baby, ask your doctor or pharmacist for advice
before taking this medicine.

Pregnancy

There is insufficient data on the safety of atenolol during the first
trimester of pregnancy. Your doctor will decide if treatment during the
second and third trimester is beneficial for you.

Breast-feeding

Tell your doctor if you are being treated with atenolol, at the time of
birth or during breast-feeding, as your baby may be at risk of low blood
sugar and a slower heartbeat.

Breast-feeding women should consult their doctor before taking this
medicine as atenolol passes into breast milk.

Driving and using machines

Observe your response to medication because in some cases dizziness
and fatigue have occurred at the usual doses. If this happens, do not
drive or operate dangerous machinery.

Use in athletes
This medicinal product contains atenolol, which can produce a
positive anti-doping test result.

atenolol cinfa contains sodium
This medicine contains less than 1 mmol (23 mg) of sodium per
tablet, i.e. it is essentially “sodium-free”.

- Irregular heartbeat (arrhythmias): the recommended dose is 50 mg
to 100 mg per day.

- Early treatment of a heart attack (myocardial infarction): the
recommended dose is 50 mg to 100 mg per day.

- Later treatment of a heart attack (myocardial infarction): the
recommended dose is 100 mg per day.

Patients with renal failure:
If you have kidney problems your doctor may decide to give you a
lower dose.

If you take more atenolol cinfa than you should
If you take more than the normal dose, contact your doctor or nearest
hospital.

In case of overdose or accidental ingestion, consult your doctor or
pharmacist immediately indicating the medicine and quantity
ingested.

If you forget to take atenolol cinfa
If you forget to take a dose, take it as soon as you remember. Do not
take a double dose to make up for a forgotten dose.

If you have any further questions on the use of this medicine, ask your
doctor or pharmacist.

3. How to take atenolol cinfa

Always take this medicine exactly as your doctor or pharmacist has
told you. Check with your doctor or pharmacist if you are not sure.

The recommended dose is 50-100 mg per day.

This medicine is usually taken once a day, though the daily dose can

also be divided into two parts.

- Atenolol tablets should be swallowed whole with a little water.

- The tablet can be divided into equal doses.

- Try to take the tablets at the same time each day.

- Remember to take your medicine. Your doctor will tell you the
duration of your treatment with atenolol.

- It is very important to continue taking this medicine for the time
recommended by the doctor.

- Do not stop taking this medicine even if you feel well, unless your
doctor tells you to do so; in this case, you should do so gradually.

Adults

- High blood pressure (hypertension): the recommended dose is 50
to 100 mg per day.

- Chest pain (angina): the recommended dose is 100 mg daily or
50 mg twice daily.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not
everybody gets them.

Common (may affect up to 1 in 10 people):
- Cold fingers and toes.

- Slower heartbeat.

- Nausea.

- Diarrhoea.

- Fatigue.

Uncommon (may affect up to 1 in 100 people):
- Disturbed sleep.

Rare (may affect up to 1 in 1,000 people):

- Heart block (which can cause an abnormal heartbeat, light-
headedness, tiredness or fainting).

- Worsening of breathing problems if you have or have had asthma.

- Shortness of breath and/or swelling of the ankles if you also have
heart failure.

- Worsening of your arterial circulation if you already suffer from

some degree of circulatory failure.

Numbness and spasms in the fingers, followed by a sensation of

heat and pain (Raynaud's phenomenon).

Mood swings.

Nightmares.

Confusion.

Psychosis or hallucinations (mental disorders).

Headache.

Dizziness, especially when standing up.

Tingling sensation in the hands.

Impotence.

Dry mouth.

Dry eyes.

Visual disorders.

Hair loss.

Skin rash, including worsening of psoriasis.

Thrombocytopenia (bruising more easily).

Purpura (purple spots on the skin).

Jaundice (which can be detected as a yellowing of your skin and

eyes).

- Elevated serum enzyme values (transaminases).

Very rare (may affect up to 1 in 10,000 people):

Very rarely there may be changes to some cells or components of
the blood. Your doctor might wish to perform a blood test to check if
atenolol had any effect on your blood.

Not known (frequency cannot be estimated from the available data):
Lupus-like syndrome (a disease in which the immune system
produces antibodies that mainly attack the skin and joints).

Do not be alarmed by this list of side effects, as it is possible that none
of them will appear in your case.

Reporting of side effects:

If you get any side effects, talk to your doctor or pharmacist. This
includes any possible side effects not listed in this leaflet. By
reporting side effects you can help provide more information on the
safety of this medicine.

5. How to store atenolol cinfa
Keep this medicine out of the sight and reach of children.
Do not store at temperatures above 25°C.

Do not use this medicine after the expiry date which is stated on
the container after “EXP”. The expiry date refers to the last day of
that month.

Do not throw away any medicines via wastewater or household waste.
Ask your pharmacist how to throw away medicines you no longer use.
These measures will help protect the environment.

6. Contents of the pack and other information

What atenolol cinfa contains

- The active substance is atenolol. Each tablet contains 50 mg of
atenolol.

- The other ingredients are: magnesium carbonate, gelatine, maize
starch, sodium lauryl sulphate and magnesium stearate.

What atenolol cinfa looks like and contents of the pack

White, round, biconvex tablets, scored on one side, and with the
inscription A50C on the other.

It is supplied in PVC/ALU blisters. Each pack contains 30 tablets.

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A.

Carretera Olaz-Chipi, 10. Poligono Industrial Areta
31620, Huarte (Navarre) - Spain

Distributor

Reich Pharm Limited

Unit 3001, 30/F, Citicorp Centre,
18 Whitfield Road,

Hong Kong

Tel.: 24701927

Fax.: 2470 3448

HK Reg. No. 52982
This leaflet was last revised in: July 2021.

Qcinfa

2002¢-913/G/1€04d



S © BUER

e -

UHRBESHERRY, FRNBYNRAOHRRAEZHAS,
PREFILANIE - LUERILI) W«;ﬂ
ZZDEEHFEJIE el e S i

CEEUE 0T S ﬂlMEH@ EIJ Eﬂﬁf T s

'ZBE 502%

hjd‘g =54

ﬁﬂﬁﬁﬂ fEERE =0 e N b e e e P

ERARENTSEEEN? ]

L - TR | RN RN LR

2 (EVRE - B ) AT R

3 AT FbEE - T

4 TR

SANTHATAE - TR
R AR

L D% - "RER REERANEERER

DE - TRBR ERN—IBRA B ERE
FR R CIRATTRE R

T - TR FIRNERIERS () - BB (0
W) HEPROBRER » AAECRIRE EIRAL R IRE L,

2. ERDE - 'RBR TR EERRE?

REREDE - 'RBE -
- RBGRAERTERELB U2 H5R.

*Eﬁgfﬁ/bﬂﬁﬁgf 7 AT R AL )
- DR GERRRESIER S OBE)
3Fm1RE’J[EIUr (e )
- M (FESmIRe )
Yf)ﬁf“"‘ﬁﬁﬁl&

IR AR IORIER (% HigER)

Q%f Shie

- WIREHE AR A AT E (RS
FEL) AN, CliarE - s S,

- ZZD%{’]"@%% (DUPLICATE)

- IEERE RIS RENER KT (R |

- RTINS

H%%EHWE'JE%?;F%/~\

L NIRRT

EEAIENEE
fﬂ&ﬁq( i TR | T SR
W%Wﬁ@ﬁz}ﬁjﬁw@ VLRGSR BRI, R

¥ HEVIIISEER @W)‘k*ﬁﬁ”ﬁﬁﬂfﬂlﬁ’“ﬁ(b&%> fRRE
- kﬂ%fT[a? IR P AEeL GE2R Rl

- ﬁﬂ%"”ﬁ‘%ﬂ%’bbim%ﬁ%ﬁﬁii}iﬁﬁ BIANERETTI,
- | fRAE FTE E’JHJI@E@?W; ERER
{H%ﬁﬁ' tﬁ#’—‘u A

PR ARER - Wﬁ/ﬁﬁﬂ?ﬁz@ﬂﬁ* HHRITAER T E
il RS LRI,
- ZZDW S > R B IR - AR

B,
HE{TT AR R T R AR &

:l

i) N
TEREH N AR M AR E, (L 5

Eﬂi’ﬁ%ﬁﬂw% i Th

INGEIEAEIR, %ﬁﬁﬁ&ﬂ%éﬂﬁ“ﬂﬁﬁ%&ﬁﬁfﬁw% AR

A BGERBI . GG fUATIENE TR, IEEAARIEERY), BRI Al

e L BRI EoR i ol o

&, %%%%Tﬁ G A MBI AR

Fispainzaa

- Wﬂktﬁﬁﬁﬂﬂﬁmﬁ] (HSLERTE) | )

- Hf@vﬁﬁffﬂrjﬁ UARAREEY) (RPRIERERTIFOR, SRR, 1R
AR, HIGEE) | AR e e AR R RO
umefﬂ%$%uuu’E]§éEﬂ’JJ RoL MEIEIR eSS,

- RELEEE GbeE) |

NGy %H’Jﬁm% ( ﬁﬂ(ﬁyg EATE ) o
SRS e I R L R

A HE,

BEAEEL

!lD%'ﬁ\“"la@TZﬂﬁzL PR BRI T R
*@%&Ywﬁﬂi

Eﬁ?%ﬁﬂﬁi@ﬁ%’lﬁ%ﬂﬂHE’U%%’]&%@?WEO BB ERE

i e e
w

BRI MRS T 1G5
i piE i

RHEAREEABTL KRR

BRRIRFRE
BB RE - WG T SRR o Sl
s, WIASE RN - AR e,

BNEES
ﬁt%@é"ﬁﬁ*&i@ﬁﬁ  AIREAE A B AR R

D - 'RBY SN
%%%g?ﬁﬁﬁ%@ 1 EPE (23 Z5d) gt AR R

3. WfIREFEDEE - TR,

pes gﬁ”%rijzwl IR L.
bl e el

et i) i’%’iﬁo 1005z,
BE AR - (AR A B
- ﬁi/kﬁﬂ&ﬂfﬁi%j%fﬁ%f
- TR DA A
- USSR R
- SERIREE (R T T A R RN
- AR AR R R e )
- EIGERE R A TSI - B e
i fDaR Y IR EhE.

DISEAHEE - kel

A
ERRAR) LRy

- BBR(LARE) e K 10050 S0,

- DAL (DRKR) A AR S R50£ 100257,

- DRRRIE (DR 4% ¢ AR 5051008

i
- DRRBHE (D) ry st et B R100£5,

BhmipnEE
IREHERHE » B TR e BRI,

INRIBIRAINDEE - r#&%%ﬁ"fﬂfﬁ&ﬂﬁﬁﬂ’]“ﬂs
AR IRORI R R R A SRR R .

TR RGN » SRR A oAl FI4E)
MBAR,

MRIGECIRADE - IRBY,
?%%%Eﬂ;ﬁdﬂgﬁﬂ? f*ﬁt)i&lﬁﬂﬂ&ﬂl TR
él%% G LSRR (I — PR S B A

4. TTREMRITER
G - SEEEITREES TR EEARRAE AR S
AL

ERNEIER (BIOARRSTRIAG

S FiS
- L,

RE)

TERKEHER (B100ARS TR AGRHE)
- IR

gﬁﬂ‘]m‘”’ﬁfﬁ (B1,000ARRSFHE AEZRE)
DRI TRES LB > B » TEHEE D)
- RS uﬁﬂ%ﬂrﬁ“%ﬁﬁﬂiﬂr ”?L%‘zﬂiﬁﬁ'ﬁ{t
- NIRRT LR - GBI (s,
- AT S - IS G
- ﬁufﬁﬁﬂ&@ IR AR A R (R AR )

- nr@
3Fﬁr&@ﬁ<kwam>
Sl R

- B

- ﬁ El:

- [t

- IRigAZE

- R
sz

- W5 SRR R

- [[Il/J\Widﬁ%F ARG

- B (F8 LR )

- Er TW&&? "TH’J&J*% FIRIER) |

- ffﬂmml_ﬂ\cu (HEM) .

FEZRMEER (510,000ARSFH AERTHE)
HMIRE Y, A TTREER ST
[ A MR (T 2,

KA (BERIE P ARIB G HER) .
’ﬁﬁf%@%ﬁﬂ%ﬁ (T s A T B R R B R

Wit HIb g

BB R SRS - RSN,
rméi-
SRR ERRIER - SR Slens,  Saa s
AT TR, B - LR
HHEIE R R SRR,
5. WAREDE - TREL,
SRR R,
SRR L
SEFRTIR LSOO FAE) ST RO

el
AR A R

%
SRR KRR R - 5
BN AINERY)  E T /ﬁﬁjﬂ%uaﬂ

6. BER AR

D - TRER SEHE

}:ﬁ%}ﬂ? T H(atenolol). fHF &7 SOZFFTNER
FLbplfn o4 - magnesium carbonate gelatin, corn starch, sodium
Iauryl sulfate and magnesium stearate.

DE - 'RBY WARNER

FIEE s o BT - A% ASOC,
ELLPVOALU fsisteft. fasef30tL.
RERREREEA

LABORATORIOS CINFA, S.A.
Carretera Olaz-Chipi, 10. Poligono Industrial Areta
31620 Huarte (Navarre) — Spain

gfiﬁ .
*ﬁ@iﬁFﬁ%ﬁl‘le R L 303001 %

EE‘.ul-J
BE: 2470 3448
HK Reg. No. HK- 52982

FREABHIRATERTH: 202157R

Ocinfa



